
tent hosts (e.g., recurrent herpes labialis) or for VZV
infections in immunocompetent hosts, use oral valacy-
clovir or oral acyclovir;

• Due to the disadvantageous toxicity profile of foscar-
net (renal dysfunction, hypocalcemia, hypophos-
phatemia, hypomagnesemia, hypokalemia), ganciclovir
represents the first-line alternate agent for use in
HSV/VZV infections;

• Ganciclovir should not be used if ANC < 500/mm3

or if platelet < 25,000/mm3. Renal dose adjustment is

required (refer to Table 2), and seizure threshold lower-
ing may occur when this drug is administered concomi-
tantly with imipenem/cilastatin;

• Foscarnet has primarily been used as an alternative
antiviral agent for immunocompromised patients dis-
playing acyclovir-resistant HSV- or VZV- isolates. Renal
dose adjustment (refer to Table 2) is required; and

• Use of acyclovir, ganciclovir, and foscarnet should
be restricted to approval by an Infectious Disease
Consult Service.   ■

Infectious Disease Alert 69

Pathogen Preferred Therapies and

Duration

Alternative Therapies Other Options/Issues

Herpes Simplex Virus (HSV) Neonatal (birth-three months) HSV

Infection

Acyclovir 20mg/kg IV tid x 14-21 d

HSV Encephalitis (three months-

12 year)

Acyclovir 20 mg/kg IV tid x 14-21 d

HSV Encephalitis (12 years)

Acyclovir 10 mg/kg IV tid x 14-21 d

HSV Infection in

Immunocompromised Host

(Localized, Progressive, or

Disseminated)

< 12 years: Acyclovir 10 mg/kg IV

tid x 7-14d

12 year: Acyclovir 5 mg/kg IV tid x

7-14d

Herpes Zoster in Immunocompromised

< 12 year: Acyclovir 20 mg/kg IV

tid x 7-10d

12 year: Acyclovir 10 mg/kg IV tid x

7d

Varicella in Immunocompromised

Host

< 1yr: Acyclovir 10 mg/kg IV 

tid x 7-10d

1yr: Acyclovir 10mg/kg IV tid x 7-

10 d or 500mg/m2 IV tid x 7-10d

HSV Infections During Acyclovir

Shortage in Neonates:

Ganciclovir 6mg/kg IV Q12h

HSV Infections During Acyclovir

Shortage (Past Neonatal Stage)

Ganciclovir 5mg/kg IV Q12h

Acyclovir-Resistant HSV Infection

(Immunocompromised)

Foscarnet 60 mg/kg IV bid

For VZV Patients Requiring IV

Therapy During Acyclovir

Shortage:

Neonate: Ganciclovir 6mg/kg IV

12h; preferred over Foscarnet 60

mg/kg IV bid

Outside Neonatal Stage: Ganciclo-

vir 5 mg/kg IV Q12h; preferred

over Foscarnet 60 mg/kg IV bid

- For pediatric (not neonatal) 

patients, valacyclovir 20-25 mg/kg

PO tid has been shown to yield

equivalent levels to Acyclovir 10

mg/kg IV tid

- Valacyclovir oral solution can be

prepared by crushing valacyclovir

tablets in Ora-Sweet or Syrpalta

syrups to yield concentration of

50 mg/ml.

- Foscarnet monitoring: SCr, BUN,

hypocalcemia, hypophosphatemia

hypomagnesemia, hypokalemia

- Foscarnet infusion: administer at

constant rate by infusion pump

(no faster than 1 mg/kg/minute)

Table 3

HSV/VZV Treatment Recommendations for Neonatal/Pediatric Patients9,10 

RECOMMENDATIONS FOR HSV/VZV INFECTIONS IN IMMUNOCOMPETENT PEDIATRIC PATIENTS

- For skin recurrences following neonatal HSV disease (without CNS involvement at the time), 1st line therapy is oral acyclovir 20 mg/kg/dose

(max per dose, 800 mg) PO QID.  Second line therapy is oral Valacyclovir 20mg/kg/dose (max per dose, 1000 mg) PO TID.

- For HSV gingivostomatitis or HSV/VZV infection in an immunocompetent host, 1st line therapy is oral Valacyclovir 20mg/kg/dose (max per

dose, 1000 mg) PO TID.  Second-line therapy is oral Acyclovir 20 mg/kg/dose (max per dose, 800 mg) PO QID.

- For Zoster infection in an immunocompetent host, 1st line therapy is oral Valacyclovir 20mg/kg/dose (max per dose, 1000 mg) PO TID.

Second-line therapy is oral Acyclovir 20 mg/kg/dose (max per dose, 800 mg) PO QID.




